
 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January  2019 
 

 

 
 
        

 
Operation & Maintenance Manual 
Arsenic Water Treatment Plant (AsWTP) 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by: 
Agnico Eagle Mines Limited – Meadowbank Division – Whale Tail Pit Project 
 
 
 
 
 
 
 
 

 
 
 
 

 
 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January 2019 
 

 

EXECUTIVE SUMMARY 

Agnico Eagle has prepared the following document which summarizes the operational and 
maintenance procedures to be followed at the Arsenic Water Treatment Plant (AsWTP). 

This report documents the stand alone Operation & Maintenance Manual – Arsenic Water Treatment 
Plant, includes the following requirements: 

• The manual was prepared in accordance with the “Guidelines for the Preparation of an 
Operation and Maintenance Manual for Sewage and Solid Waste Disposal Facilities in the 
Northwest Territories, 1996”, and adapted for the use of a mechanical contact water treatment 
facility; 

• The manual includes contingency measures in the event of a plant malfunction; and 

• The manual includes sludge management procedures. 

 2 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January 2019 
 

 

IMPLEMENTATION SCHEDULE 
 
This Plan will be implemented upon Board approval and subject to any modifications proposed by the 
NWB as a result of the review and approval process. 
 
 
 
DISTRIBUTION LIST 
 
Agnico Eagle Internal: 

• Process Plant Superintendent 
• Process Plant General Foreman 
• Energy & Infrastructures Services Superintendent 
• Energy & Infrastructures Services General Foreman 
• Environmental Superintendent 
• Environmental Senior Coordinator 
• Environmental Compliance Counselor 
• Water Treatment Plant Operator 

 
 
 
 
 
 
 
 
 
  

 3 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January 2019 
 

 

DOCUMENT CONTROL 

Version Date (YMD) Section Page Revision 

1 2018/11/23   Operation and Maintenance Manual 

2 201901/29 3 22 Monitoring, day-to-day and maintenance clarification 

 
 
 
 
 
Prepared By:     __________________________ 
  Blandine Arseneault 

Project Manager, Environment  
  
 
 
 

 
__________________________ 
Thomas Genty 
Water treatment Specialist 
 
 
 
 
 
__________________________ 
Israel Gagnon, P Eng., MBA 
Mechanical Eng. 
 
 

 
 
Approved by:     ___________________________ 

Alain Parent 
Amaruq project Construction Manager 

 4 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January 2019 
 

 

TABLE OF CONTENTS 
 
 

1 INTRODUCTION ....................................................................................................................... 7 

1.1 Purpose ..................................................................................................................................... 7 
1.2 Brief Description of the Project .................................................................................................. 7 
1.3 Contact Information ................................................................................................................. 10 

2 DESCRIPTION ........................................................................................................................ 10 

2.1 ARSENIC water Treatment Plant (AsWTP) ............................................................................ 10 
2.1.1 Process summary for summer operation ................................................................. 10 
2.1.2 Process description .................................................................................................. 13 
2.1.3 Process summary for winter operation .................................................................... 15 
2.1.4 Sludge Management Strategy ................................................................................. 15 
2.1.5 Service Water System ............................................................................................. 18 
2.1.6 Reagents .................................................................................................................. 18 
2.1.7 Controls .................................................................................................................... 19 

3 OPERATION AND MAINTENANCE ....................................................................................... 21 

3.1 Pumping ................................................................................................................................... 21 
3.2 Reagent mixing ........................................................................................................................ 21 
3.3 Centrifuges .............................................................................................................................. 21 
3.4 Effluent Quality control ............................................................................................................ 21 
3.5 Monitoring ................................................................................................................................ 23 
3.6 Troubleshooting and Maintenance Procedures....................................................................... 24 
3.7 Day-to-day operation ............................................................................................................... 24 
3.8 Record Keeping ....................................................................................................................... 27 
3.9 Safety Procedures For Operators............................................................................................ 27 
3.10 Controlling Access to the AsWTP ........................................................................................... 28 

4 EMERGENCY RESPONSE .................................................................................................... 29 

4.1 Fire ........................................................................................................................................... 29 
4.2 Spill .......................................................................................................................................... 29 
4.3 Plant Malfunction ..................................................................................................................... 29 
 

 

 5 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January  2019 
 

 

LIST OF FIGURES 
 

Figure 1 – Location of ASWTP ............................................................................................................... 8 
Figure 2 – General Arrangement of ASWTP .......................................................................................... 9 
Figure 3 – Flowsheet of AsWTP – As Removal Reactor...................................................................... 11 
Figure 4 – Flowsheet of AsWTP – Actiflo ............................................................................................. 12 
Figure 5 – Actiflo Process ..................................................................................................................... 14 
Figure 6 – AsWTP Sludge Tank ........................................................................................................... 16 
Figure 7 – Centrifuge ............................................................................................................................ 17 
 
 
 
 
LIST OF APPENDICES 
 
 
Appendix A: MSDS Sheets 
Appendix B: Drawings   
Appendix C: Veolia Operations Manual  
 
 
 
 
 
 
 

 
 

6 
 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January  2019 
 

 

1 INTRODUCTION 

1.1 PURPOSE 

This Arsenic Water Treatment Plant (AsWTP) Operation and Maintenance Manual (OMM) for the 
Whale Tail Gold Project (the Project) has been prepared based on the “Guidelines for the Preparation 
of an Operation and Maintenance Manual for Sewage and Solid Waste Disposal Facilities in the 
Northwest Territories, 1996, prepared by the Department of Municipal and Community Affairs, NWT”.  
The OMM has been adapted for the use of a mechanical contact water treatment facility. 
 
This manual is a component of the Whale Tail Environmental Management System.  The objectives of 
this plan are summarized as follows: 
 

1. To define the location, design and operating procedures to be used in the treatment of contact 
water generated at the Project; and 

2. To provide monitoring requirements for the AsWTP. 
 
The AsWTP purpose is to treat water from the attenuation pond. 

1.2 BRIEF DESCRIPTION OF THE PROJECT 

Agnico Eagle Mines Limited—Meadowbank Division (Agnico Eagle) is developing Whale Tail Pit and 
Haul Road Project, on a satellite deposit located on the Amaruq property, to extend mine operations 
and milling at Meadowbank Mine.  
The Amaruq Mineral Deposit is considered to be an extension of the currently operating Meadowbank 
mine. A conventional open pit mining operation is forecasted on the Whale Tail deposit. Access to the 
site is via a 64-kilometre road from Meadowbank mine. On-site facilities will include a power plant, 
maintenance facilities, tank farm for fuel storage, Arsenic water treatment plant (AsWTP), sewage 
treatment plant, drinking water treatment plant, as well as accommodation and kitchen facilities for 
approximately 400 people.  
 
The global concept for water treatment at Amaruq is based on the reuse of the two Actiflo® from 
Meadowbank. Actiflo® is designed to treat mainly suspended solids (TSS). In Amaruq, it is expected 
to have arsenic (As) in the surface water due to the leachability of the rock. Therefore, the Actiflo® will 
be integrated into a treatment chain able to remove As to acceptable levels. 
 
Figures 1 and 2 illustrate the location and general arrangement of the AsWTP. 

7 
 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January 2019 
 

 

Figure 1 – Location of ASWTP 

AsWTP 

 8 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January  2019 
 

 

 
Figure 2 – General Arrangement of ASWTP 

9 
 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January  2019 
 

 

1.3 CONTACT INFORMATION 

The individuals responsible for the operation of the As water treatment plant for the Project are the 
following: 
 
Plant Superintendent:  819-759-3555 #4606814 
E&I Superintendent:  819-759-3555 #4606632 
E&I General Supervisor:  819-759-3555 #4606822 
 
 
2 DESCRIPTION 
 

2.1 ARSENIC WATER TREATMENT PLANT (ASWTP) 

As presented herein, the global strategy is based on the following steps: 
 

• Oxidation to oxidize the arsenic from As (III) to As (V).  
• pH adjustment.  
• Coagulation using ferric sulfate in order to co-precipitate the As (V) as ferric-arsenate 

precipitate.  
• Flocculation to enhance the settling of the precipitate formed in the coagulation step. 
• Clarification to separate the treated water from the precipitate. High-rate ballasted floc clarifiers 

will be used for this step of the treatment process.  
• Sludge thickening process to decrease storage requirements.  

 
The design flow rate in summer is set at 1600 m3/h and 84 m3/h in winter. 

2.1.1 Process summary for summer operation 

The purpose of the AsWTP (using Actiflo ACP-700R) is to remove Total Suspended Solids (TSS) and 
As from the influent water pumped from the attenuation pond. The equipment has an operational range 
of 6,250 to 38,400 m3/d. 
 
AsWTP is composed mainly of two treatment lines: 
 

• One As Removal Reactors used for pH adjustment, As oxidation, As precipitation. 
• Two Actiflo® treating the exit of the As Removal Reactor, with sludge recirculation. 
• A sludge dewatering chain with two centrifuges (centrate is recirculating into the Actiflo®). 

 
The AsWTP overflow is designed to meet the Type A Licence final effluent discharge criteria for TSS 
concentrations and As. The final effluent is monitored for pH and turbidity, which are monitored 
continuously. Flow rate is measured continuously. 
 
The AsWTP general flow diagram is illustrated in Figure 3 and Figure 4 for summer operation. The 
following sections describe the AsWTP components. 
 
 

10 
 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January  2019 
 

 
 
 

 
Figure 3 – Flowsheet of AsWTP – As Removal Reactor 
 

11 
 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January 2019 
 

 

 
Figure 4 – Flowsheet of AsWTP – Actiflo  
  

 12 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January  2019 
 

 
 

2.1.2 Process description 

2.1.2.1 Arsenic Oxidation 
 
Arsenic present in water can be found under two main speciations: As III (trivalent) and As V 
(pentavalent). Depending on the redox potential of water in the attenuation pond, As III could be 
oxidized into As V. Before entering the As Removal Reactor, a KMnO4 (potassium permanganate) 
solution will need to be added to ensure oxidizing the trivalent As to a pentavalent form. 

2.1.2.2 pH Adjustment  
 
To precipitate As, ferric sulfate has to be added. However, this reagent acidifies water. If inlet water 
does not have enough alkalinity, caustic soda has to be added to prevent pH decrease in the As 
Removal Reactor. A pH of 7 is targeted for As uptake. 

2.1.2.3 Arsenic Co-precipitation 
 
The influent will be sent to the As Removal Reactor (RX75-3 from Veolia). In this reactor, the influent 
will be mixed with ferric sulfate (Fe2 (SO4)3) and recycled sludge to produce a slurry. The ferric sulfate 
forms a floc of ferric hydroxide (Fe (OH)3) which acts both as a bridge to tie colloidal particles together 
and as an active surface which forms surface complexes with many metals, including As. The ferric 
sulfate will also lower the pH in the vicinity of 7.0 where the surface complexation is optimal for As V. 
 
A part of the sludge collected in Actiflo® is recycled in the As Removal Reactor to allow a longer contact 
time between As and iron (Fe) hydroxide sludge (ratio of sludge recycling 4:1).  

2.1.2.4 TSS Removal  
 
The slurry from the As Removal Reactor will flow to two Actiflo® units (ACP-700R). The proposed 
Actiflo® is designed to remove suspended solids and TSS from the raw. To allow a good clarification 
(settling rate of 60 m/h), the maximum flow for each Actiflo® should be 800 m3/h to respect the targeted 
settling rate (60 m/h).  
 
Actiflo® are sand-ballasted settling units with a high-rate coagulation/flocculation/sedimentation 
process that utilizes microsand as a seed for floc formation. The microsand provides a surface area 
that enhances flocculation and acts as a ballast or weight. The resulting floc settles very fast, allowing 
for compact clarifier designs with high overflow rates and short retention times. The use of microsand 
also allows the unit to perform well under dramatically changing flow rates without impacting final 
effluent quality. 
 

13 
 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

November 2018 
 
 

 
Figure 5 – Actiflo® Process 

The slurry flows to the first tank section, the coagulation chamber, where the reaction is optimized. The 
coagulated water then overflows to a second tank section called the injection tank. There, the 
microsand and flocculent aid polymer are added. The microsand provides a large contact area for floc 
attachment and acts as ballast, thereby accelerating the settling of the flocs. The flocculent aid polymer 
binds the destabilized suspended solids to the microsand particles by forming polymer bridges. From 
the injection tank, the water underflows to a third tank section called the maturation tank. In this section, 
the microsand and sludge flocs agglomerate and grow into high-density flocs known as microsand 
ballasted flocs.  
 
From the maturation zone, the water overflows to the settling section of the tank. In the settling zone, 
the microsand ballasted flocs settle quickly to the bottom of the unit. In the settling zone, the settling 
efficiency is further increased by the use of the lamella tubes. The clarified water exits the system via 
a series of collection troughs or wires. The clarified water is monitored for turbidity. 
 
The sand-sludge mixture settles to the bottom of the clarifier. Scrapers force the sludge collected at the 
bottom of the clarifier into a centre cone from which it is continuously withdrawn and pumped to a 
hydrocyclone where the sludge and microsand are separated by centrifugal force. After separation, the 
higher density microsand is discharged from the bottom of the hydrocyclone and reinjected into the 
process for reuse. The lighter density sludge is discharged from the top of the hydrocyclone and 
directed to the sludge storage tank and recirculated into the As Removal Reactor or to the sludge 
management facilities. 
 
Also, to maintain a good extraction of sludge and good sand recirculation, the recirculation pumps that 
are existing on both Actiflo® need to be upgraded. Indeed, the two pumps installed on each Actiflo®  
each have a pumping capacity of 34 m3/h which does not address recirculation requirements. To 
address the pumping needs, pumping rate for the extraction pumps needs are 70 m3/h each. This also 
means that the recirculation line and Hydrocyclone were changed (U10-gMAX-3037, Krebs).  
 

14 
 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

November 2018 
 
 

The excess of sludge is then sent to the centrifuges (expected solid content at 3%). 
 

2.1.3 Process summary for winter operation 

During the winter months, the flow rate of the water to treat is significantly lower than in the summer 
months. These conditions require adjustments to the Actiflo® unit which is converted for the winter in 
a standard lamellar decanter also called Multiflo®. When in this mode, the system operates without 
microsand and without microsand recirculation.  
 
To modify the Actiflo® unit into the Multiflo® mode, microsand needs to be purged from the system. 
This is done by a sludge extraction pump that is added to the system.  Sludge treatment remains the 
same but centrifuge will operate less often than in the summer months. The sludge tank was designed 
to accept one day of water treatment at 84 m³/ h with a maximum concentration of 1000 ppm TSS 
(winter conditions, worse case TSS). Since the chemical dosage requirement is less (due to 10–15 
times less flow to treat in the winter), different sets of skid/dosing pumps per chemical will be used to 
improve system robustness. 
 

2.1.4 Sludge Management Strategy 

The last step of the AsWTP system is the sludge dewatering, which aims to reduce sludge volume and 
produce a solid cake. The sludge from the Actiflo® is sent to a holding tank. As presented previously, 
a recirculation pump is added to recycle a portion of the sludge in the As Removal Reactor. The recycled 
sludge increases the reagent efficiency and promotes solid growth and thickens the sludge therefore 
avoiding the need to add a thickener equipment before the dewatering stage. The remaining sludge is 
pumped to a sludge storage tank which will feed the centrifuges inlet as shown on Figure 6. 
 
The sludge from the sludge storage tank is pumped in two (2) centrifuges (Andritz D4L) in parallel, 
capable of producing a cake of about 25 ± 5% solid content. The sludge dryness is dependent on the 
dewatering method, TSS content in the influent, flow rate and nature of the solid particles. In addition 
to the solids included in raw water that enters the AsWTP, the sludge will contain adsorbed As and 
ferric hydroxides from the coagulant addition.  
 
The centrifuge is fed continuously with constant solid content slurry. A cationic polymer is injected in 
the feed pipe to increase the cake dryness. The separation between liquid and solid is achieved using 
centrifugal forces 500 to 3000 times the force of gravity. Centrate contains cationic polymer and can be 
recycled upstream of the water treatment plant. The centrifuge is automatic such that minor manual 
operation is required. 
 
The cake produced by the centrifuges will go into a container trailer, while the centrifuge filtrate is 
returned to the As Removal Reactor. 
 
The volume of sludge will be 2–4 m3/h approximately (depending on the TSS concentration which can 
vary from 250 to 500 ppm). 
 
The cakes will be disposed at the WRSF.  

15 
 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January  2019 
 

 

 
Figure 6 – AsWTP Sludge Tank

16 
 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January  2019 
 

 

 

Figure 7 – Centrifuge 

17 
 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

January  2019 
 

 

2.1.5 Service Water System 

The service water system consists of two (2) multimedia filters, two (2) heaters, one (1) filtered water 
tank and two (2) service water pumps. Service water is used in the preparation of dry chemicals and 
for polymer makeup systems. Coagulant and polymer require filtered heated water. Treated water from 
the AsWTP is used to produce service water. 
 

2.1.6 Reagents 

The main chemicals used in the AsWTP are presented below:  
 

• KMnO4 
 
The potassium permanganate will oxidize trivalent As (As III) to produce pentavalent As (As V) that is 
easier to precipitate and separate from water. The selected oxidant to oxide As is Hydrex 9571, it will 
delivered in a small bag of 25 kg (dosage 1 mg/L). A preparation system will be used to obtain the 
prescribed solution. The dosage will be performed using a mechanical diaphragm metering pump.  
 

• Coagulant 
 
The selected coagulant is Hydrex 6266, a ferric sulfate coagulant. It will be received in bulk bags. 
Content will be dissolved in water. Sulfuric acid is required for the solution preparation. The dosage of 
coagulant would be 30 mg/L. The dosage will be performed using a mechanical diaphragm metering 
pump. 
 

• Sodium Hydroxide 
 
The coagulant consumes alkalinity from the water. In the event that the water doesn’t contain enough 
alkalinity, an alkali source, such as sodium hydroxide, is added. The sodium hydroxide will be received 
in 25 kg bags and dissolved in water with a preparation system. The expected dosage is 10-15 mg/l. 
 

• Polymer 
 
The use of a flocculation agent is essential for a metal removal process. Polymer enables the 
attachment of the floc onto the microsand and as such is required in order to obtain good process 
performance. The polymer will be Hydrex 6105 at a dosage rate of 1 mg/L. It is a solid, anionic polymer 
used to enhance flocculation and will be received in 25 kg bags. One existing Hydra-Pol automatic 
preparation system will be supplied to prepare a 0.2 % solution. The water used for the polymer 
preparation need to be filtered water at 10-20 °C. The automatic polymer preparation/dilution system 
is an automatically controlled batching unit capable of preparing polymers. The system utilizes 
sequential batching from a high shear first stage wetting system into a mix tank with a low shear mixer. 
 
A second automatic polymer preparation system is required for the sludge dewatering step. The 
polymer type (cationic type Hydrex 3613/6324) dosage will be approximately 8 g/kg TSS. 
 

• Microsand 
 
The presence of microsand allows: 
 

o An increase in the probability of encounters between particles; 

18 
 

flaporte
Highlight

flaporte
Highlight

flaporte
Highlight

flaporte
Highlight

flaporte
Highlight

flaporte
Highlight

flaporte
Highlight

flaporte
Highlight



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

November 2018 
 
 

o An increase in the exchange surface and consequently in the adsorption capacity 
compared to conventional flocculation; 

o The formation of solid and dense ballasted flocs which will resist an energetic stirring 
followed by rapid settling. 
 

These properties lead to very short residence times for flocculation as well as settling thus entailing 
great process. The microsand is recycled in the process but about 1 g/m3 of raw water need to be 
added, depending on initial turbidity. ActisandTM, the microsand, will be supplied in 25 kg bags and will 
be added manually to the Actiflo® as required, approximately once or twice a week. 
 
Every spring, to switch from Multiflo to Actiflo®, 5000 kg of actisand will need to be added. 
 

• Sulphuric Acid 
 

Sulphuric acid is used for ferric sulfate preparation. Sulphuric acid is a commodity and will be received 
in bulk containers of 1 m3 at 93 % concentration. Sulfuric acid has a freezing point of -30 °C. It is a 
hazardous product (class 8-corrosive) and needs to be handled accordingly. The product can be used 
as is and the dosage is done in using mechanical diaphragm metering pumps (7 mg/l approximately). 
 
The MSDS sheets are provided at Appendix A. 
 

2.1.7 Controls 

In the summer months (July to September), the AsWTP will treat a higher volume of water resulting 
from the snow and ice melts. The raw water pumping station is designed to provide a total flow rate of 
up to 1600 m3/h with diesel pump. In the winter months (October to June), the AsWTP will treat a much 
lower flow coming primarily from pit seepages. The pumping station is designed to provide a maximum 
flow of 105 m3/h with electrical pump. Both winter and summer pumps are working on an ON/OFF mode 
that allows the flow to be constant during ON mode. 
 
The raw water turbidity meter is used to monitor the water quality. An alarm is triggered when a high-
high turbidity is reached. The high-high turbidity alarm value is a setting that will be determined during 
the commissioning phase and will depend on the quality of the water to be treated. 
Turbidity level and pH values in the effluent are monitored continuously with in-line instrumentation. If 
effluent concentrations reach a set point indicating that final effluent discharge criteria may be 
exceeded, an alarm is sent to the Operator, who will manage the system to meet effluent criteria. A 
second alarm is sent to the Operator if effluent concentrations reach a second set point that is just 
below the final effluent discharge criteria. 
 
Addition of the required reagents is proportional to the influent water flow. Since this flow is constantly 
maintained, no manual adjustment is required. If the operator has to modify the influent water flow, 
adjustment of the reagent dosing system will be required to maintain the target dosage rate. The 
reagent dosing systems are equipped with pumps that maintain a constant flow rate when running at a 
constant frequency. The flow can be modified by changing the electric motor frequency.  
 
The reagent dosing system is equipped with valves and graduated cylinders allowing the Operator to 
measure the addition rate of the reagent using a stop watch. The Operator will determine the required 
flow of a specific reagent by a formula based on influent flow rate. Based on this calculation, a manual 
adjustment to the reagent pump will be done in order to obtain the required dosage. Initially, the formula 
will be based on laboratory testing and will be adjusted accordingly to the treatment plant performance. 

19 
 

flaporte
Highlight

flaporte
Highlight



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

November 2018 
 
 

More information on instrumentation can be found in Appendix B. 
 

20 
 



 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

November 2018 
 
 

3 OPERATION AND MAINTENANCE 

3.1 PUMPING 

The system includes mainly pumps for the operation of the AsWTP. Some of these pumps are equipped 
with a variable frequency drive (VFD) that could be adjusted by the Operator or by an automatic system. 
In all cases the pumps can only be started by the Operator. 
[...]
Actiflo units are pre-mounted as much as possible. However, for freight purposes or general practical reasons, the

installation of some items needs to be completed on site by the Subcontractor.



WATER TECHNOLOGIES

Notes :

Note 0301: Avoid backpressure at the outlet of the hydrocyclones, keep gravity draining.

VWT Canada Scope of Supply limits:

Actiflo units are pre-mounted as much as possible. However, for freight purposes or general practical reasons, the

installation of some items needs to be completed on site by the Subcontractor.



Notes :

Note 0401: Avoid backpressure at the outlet of the hydrocyclones, keep gravity draining.

WATER TECHNOLOGIES



WATER TECHNOLOGIES

VWT Canada Scope of Supply limits:

RX tanks are pre-mounted as much as possible. However, for freight purposes or general practical reasons, the

installation of some items needs to be completed on site by the Subcontractor.



WATER TECHNOLOGIES

Notes :

1. All piping to and from machine to be completed with flexible connections.

2. See foundation details for design loads and connection details.

3. All dimensions are in mm with inches in [ ].

4. Dry weight of machine 3059kg [6744 lbs].

5. Scroll weight 510 kg [1124 lbs].

6. Process requirements

      Washwater:   35.2-70.4GPM @ 43.5-58PSI

      Shutdown:     15min

      CIP:               10min

      Air flow:         118CFM

      Minimum sludge inlet pressure:   7.5PSI at centrifuge feed flange.

7. All chutes to be supported by others unless noted otherwise.



WATER TECHNOLOGIES

Notes :



WATER TECHNOLOGIES

Notes :



WATER TECHNOLOGIES

Notes :

Note 0901 : The vent must be higher than the storage tank.

Safety requirements  :

Safety Shower  must be provided in the immediate work area for  emergency use  (as per ANSI Z358.1)



WATER TECHNOLOGIES

Notes :

Safety requirements  :

Safety Shower  must be provided in the immediate work area for  emergency use  (as per ANSI Z358.1)



WATER TECHNOLOGIES

Safety requirements  :

Safety Shower  must be provided in the immediate work area for  emergency use  (as per ANSI Z358.1)



WATER TECHNOLOGIES

Safety requirements  :

Safety Shower  must be provided in the immediate work area for  emergency use  (as per ANSI Z358.1)



WATER TECHNOLOGIES

General Notes :

None

VWT Canada Supply limits:

Service water system is pre-mounted as much as possible. However, for freight purposes or general practical

reasons, the installation of some items needs to be completed on site by the Subcontractor.

Safety requirements  :

Safety Shower  must be provided in the immediate work area for  emergency use  (as per ANSI Z358.1)



WATER TECHNOLOGIES

Notes :

Safety requirements  :

Safety Shower  must be provided in the immediate work area for  emergency use  (as per ANSI Z358.1)



WATER TECHNOLOGIES

Notes :

Safety requirements  :

Safety Shower  must be provided in the immediate work area for  emergency use  (as per ANSI Z358.1)



WATER TECHNOLOGIES

Notes :

Safety requirements  :

Safety Shower  must be provided in the immediate work area for  emergency use  (as per ANSI Z358.1)



WATER TECHNOLOGIES

Notes :

Safety requirements  :

Safety Shower  must be provided in the immediate work area for  emergency use  (as per ANSI Z358.1)



WATER TECHNOLOGIES

Notes :

Safety requirements  :

Polymer is very slippery. Refer to spill response procedure.

A eye wash fountain must be provided in the immediate work area for emergency use.



WATER TECHNOLOGIES

Notes :

Note 1901 : The vent must be higher than the storage tank.

Safety requirements  :

Polymer is very slippery. Refer to spill response procedure.

A eye wash fountain must be provided in the immediate work area for emergency use.















 

Operation & Maintenance Manual  
Arsenic Water Treatment Plant 

November 2018 
 
 

Appendix C: Veolia Operation and Maintenance Manual 

 



AGNICO EAGLE MINES 
AMARUQ WTP, NUNAVUT 

VEOLIA Project 5000 218 009 

Operation and Maintenance Manual 
Volume 1 

Prepared by: 
Veolia Water Technologies Canada Inc. 
4105, Sartelon 
Montreal, Quebec, Canada 
H4S 2B3 
Tel.: 514-334-7230 

Revision: 1 
Date: August 2018 

VEOLIA DOCUMENT NO: 5000218009_OMM_0001_GEN_VWT 

PACKAGE NUMBER: 6115-S-265-001
PURCHASE ORDER NUMBER: OC-671670 



 



TABLE OF CONTENTS 
Operation & Maintenance Manual 

Amaruq WTP, Nunavut 

Agnico Eagle Mines Page 1 of 2 
Amaruq WTP, Nunavut 
Veolia Project: 5000 218 009 

 

1 INTRODUCTION  .........................................................................................  VOLUME 1 

1.1 GENERAL DESCRIPTION 

2 SAFETY  .......................................................................................................  VOLUME 1 

2.1 GENERAL RECOMMENDATIONS 
2.2 SAFETY DATA SHEETS 

3 DRAWINGS  ................................................................................................  VOLUME 1 

3.1 PROCESS FLOW DIAGRAM 
3.2 PROCESS AND INSTRUMENTATION DIAGRAM 
3.3 HYDRAULIC PROFILE DRAWING 
3.4 GENERAL ARRANGEMENT DRAWING 
3.5 FIELD INSTALLATION DRAWING 
3.6 GENERAL ARRANGEMENT LAYOUT  

4 DETAILED TECHNICAL DOCUMENTATION  .................................................  VOLUME 1 

4.1 EQUIPMENT LISTS 
4.1.1 Valve List  
4.1.2 Instrumentation List  
4.1.3 Detailed List  

4.2 PRODUCT DATA SHEETS  
4.3 SHOP DRAWINGS 

4.3.1 Precipitation Reactor – RX75-3  
4.3.2 Sludge Tank – RX75-2  
4.3.3 Centrifuge  
4.3.4 Sulfuric Acid Dosing Skid  
4.3.5 Polymer Preparation System – Hydra-Pol 3500  
4.3.6 KMnO4 Preparation System – Hydra-Pol 500  
4.3.7 KMnO4 Dosing Skid  



TABLE OF CONTENTS 
Operation & Maintenance Manual 

Amaruq WTP, Nunavut 

Agnico Eagle Mines Page 2 of 2 
Amaruq WTP, Nunavut 
Veolia Project: 5000 218 009 

 
4.3.8 Coagulant Dosing Skid  
4.3.9 Cationic Polymer Dosing Skid  
4.3.10 Anionic Polymer Dosing Skid  
4.3.11 Actiflo Recirculation Line Modification  
4.3.12 Raw Water  
4.3.13 Sludge Tanks  

4.4 COMMISSIONING REPORT 
4.5 LIST OF SUPPLIERS 

5 ELECTRICITY AND CONTROL  ......................................................................  VOLUME 1 

5.1 FUNCTIONAL DESCRIPTION 
5.2 WIRING DIAGRAMS  
5.3 CONTROL ARCHITECTURE  
5.4 INPUT AND OUTPUT LIST  
5.5 MOTOR LIST  

6 OPERATION AND MAINTENANCE  ..............................................................  VOLUME 1 

6.1 ACTIFLO  
6.2 HYDRA-POL POLYMER PREPARATION SYSTEM  
6.3 SULFURIC ACID DOSING SKID  
6.4 COAGULANT AND KMnO4 DOSING SKID  
6.5 POLYMER DOSING SKID  

7 MANUFACTURER MAINTENANCE MANUAL  ..............................................  VOLUME 2 

7.1 MANUFACTURER LIST 
7.2 MANUFACTURER INSTALLATION, OPERATION AND MAINTENANCE MANUAL 

 
 



 
 
 
 

 
 
Veolia Water Technologies Canada Inc. 

 
 
The system was manufactured in Canada by: 
 

Veolia Water Technologies Canada 
4105, Sartelon 
Saint-Laurent, Qc. 
Canada H4S 2B3 
Phone: 514-334-7230 
Fax: 514-334-5070 

 
 
For technical support or service needs, for spare parts or to get assistance during your warranty period, 
you may contact us at the following number during regular business hours or write us at: 
 

Veolia Water Technologies Canada – After Sales Support 
1-844-SER-VWT9  |  1-844-737-8989  |  vwtservicecanada@veolia.com 

 
Our business hours are from: 
Monday to Friday 
8:30am to 5pm (EST) 

 
 
Have the following information on hand for each request or call: 

Project Name:  
VWTC Reference Number:  

 
 

mailto:vwtservicecanada@veolia.com




OPERATION AND MAINTENANCE MANUAL 
AMARUQ WTP – NUNAVUT 

VEOLIA PROJECT: 5000 218 009 

Veolia Water Technologies Canada Inc. 

OPERATION AND MAINTENANCE MANUAL 

VOLUME 1 



 



OPERATION AND MAINTENANCE MANUAL 
AMARUQ WTP – NUNAVUT 

VEOLIA PROJECT: 5000 218 009 

Veolia Water Technologies Canada Inc. 

1 – INTRODUCTION 

1.1 – GENERAL DESCRIPTION 





 
Page 1 of 4 

 

GENERAL DESCRIPTION 

AEM is currently developing the Amaruq Mine in Nunavut Canada as an open pit mine. With this 
new mine development AEM currently has a requirement to treat for TSS and Arsenic (As) 
concentration which is also expected to rise up. Therefore, an As and TSS treatment system is 
required before discharging the surface water to the environment.  

The proposed treatment system includes: 

• A new metal precipitation reactor. The purpose of this step is to precipitate the 
arsenic. The influent is sent to the Arsenic Removal Reactor. In this reactor, the influent 
water is mixed with ferric sulfate (Fe2(SO4)3). The ferric sulfate forms a floc of ferric 
hydroxide (Fe(OH)3) which acts both as a bridge to tie colloidal particles together and 
as an active surface which forms surface complexes with many metals, such as arsenic. 
The ferric sulfate also lowers the pH in the vicinity of 7.0 where the surface 
complexation is optimal for arsenate. In summer operation (ACTIFLO mode), some 
sludge from the sludge splitter box that collects the sludge from the ACTIFLO’s is 
recycled to the metal precipitation reactor. This sludge recirculation makes it possible 
to increase the efficiency of the reactor and thereby reduce its size and especially 
prevent from having to use two units during the operation in ACTIFLO mode (high flow 
rate). 

• Two ACTIFLO’s (reused from the Meadowbank site). The water from the Metal 
Precipitation Reactor flows to the existing ACTIFLO’s. The ACTIFLO is designed to 
remove suspended solids from the raw water. Sand-ballasted settling is a high-rate 
coagulation/flocculation/sedimentation process that utilizes microsand as a seed for 
floc formation. The microsand provides a surface area that enhances flocculation and 
acts as a ballast or weight. The resulting floc settles very fast, allowing for compact 
clarifier designs with high overflow rates and short detention times. The use of 
microsand also permits the unit to perform well under dramatically changing flow rates 
without impacting final effluent quality. The water flows to the first basin, the 
coagulation chamber where the reaction is optimized. The coagulated water then 
overflows to a second tank section called the injection tank. There, the microsand and 
flocculant aid polymer are added. The microsand provides a large contact area for floc 
attachment and acts as a ballast, thereby accelerating the settling of the flocs. The 
flocculant aid polymer binds the destabilized suspended solids to the microsand 
particles by forming polymer bridges. From the injection tank, the water underflows to 
a third tank section called the maturation tank. In this section, the microsand and 
sludge flocs agglomerate and grow into high-density flocs known as microsand 
ballasted flocs. From the maturation zone, the water overflows to the settling section of 
the tank. In the settling zone, the microsand ballasted flocs settle quickly to the bottom 



 
Page 2 of 4 

of the unit. In the settling zone, the efficiency of settling is further increased by the use 
of the lamella tubes. The clarified water exits the system via a series of collection 
troughs or weirs. The clarified water is monitored for turbidity and is discharged by 
gravity to the clarified pump station. The sand-sludge mixture settles to the bottom of 
the clarifier. Scrapers force the sludge collected at the bottom of the clarifier into a 
centre cone from which it is continuously withdrawn and pumped to hydrocyclones 
where the sludge and microsand are separated by centrifugal force. After separation, 
the higher density microsand is discharged from the bottom of the hydrocyclone and 
reinjected into the process for reuse. The lighter density sludge is discharged from the 
top of the hydrocyclone and directed to the sludge management facilities. Also, to 
maintain a good extraction of sludge and good sand recirculation, the recirculation 
pumps on both existing ACTIFLO® units have been upgraded. The two 34 m³/h each 
pumps installed on each ACTIFLO® from the Meadowbank project have been replaced 
by two new 70 m³/h extraction pumps. This means that the recirculation line and 
hydrocyclones also had to be replaced. 

• A new sludge dewatering system. The dewatering step aims to reduce sludge volume 
and produce a solid cake. In summer operation, the sludge from the two Actiflo’s is sent 
to a sludge splitter box (existing tank reused). The sludge overflow of the splitter box 
flows back to the Metal Precipitation Reactor. The recycled sludge increases the 
reagent efficiency and promotes solid growth. It also helps to optimise the contact time 
between ferric hydroxide and arsenic to improve adsorption (this physical process is 
taking about an hour). It also thickens the sludge, so no thickener equipment is 
required before the dewatering stage. The remaining sludge is pumped to a storage 
double tank which is used as a feed tank to the centrifuges. In winter operation, the 
sludge from the Actiflo’s (used as Multiflo’s) is pumped directly to the storage double 
tank without going through the sludge splitter box and without being recirculated to 
the metal precipitation reactor. Then, both for summer and winter operation, the 
sludge from the storage double tank tank is pumped into two centrifuges capable of 
producing a cake of about 20±5 % dryness. The sludge dryness is dependent on the 
dewatering method, TSS content in the influent, flow rate and nature of the solid 
particles. In addition to the solids included in raw water, the sludge will contain 
adsorbed arsenic as well as ferric hydroxides from the coagulant addition. The lower 
the hydroxide fraction, the greater the dry solid content is achieved in the cake. The 
final cake dryness must be defined by carrying laboratory tests. The centrifuges are fed 
continuously with constant solid content slurry. A cationic polymer is injected in the 
feed pipe to increase the cake dryness. The separation between liquid and solid is 
achieved using centrifugal forces 500 to 3000 times the force of gravity. The thickened 
sludge produced by each centrifuge is carried away to a container for disposal through 
a screw conveyor. Centrate from the centrifuges and from the screw conveyors flows 
by gravity to sump pump pits. Centrate contains cationic polymer and can be recycled 
back upstream of the water treatment plant, in the metal precipitation reactor. 



 
Page 3 of 4 

• A new potassium permanganate (KMnO4) preparation and dosing system. KMnO4 is 
used to oxidize the arsenic trivalent to produce arsenic pentavalent that is much easier 
to precipitate and separate from water. The selected oxidant to oxide As is 
Hydrex 9571. It is delivered dry in bags of 25 kg. The solution preparation is be made 
using a new manual make-up system. The dosage is performed using a new dosing skid 
equipped with mechanical diaphragm metering pumps. The KMnO4 dosing point is 
located upstream from the precipitation reactor. 

• A coagulant dosing system. The selected coagulant is Hydrex 6266, a ferric sulfate 
coagulant. It will be received in bulk bags. The existing coagulant preparation system 
from the Meadowbank site is reused. For summer operation, the dosage is performed 
using a new dosing skid equipped with mechanical diaphragm metering pumps. For 
winter operation, the existing dosing system with progressive cavity pumps from the 
Meadowbank site is reused. The coagulant dosing point is located in the metal 
precipitation reactor. 

• A sulphuric acid dosing system. Sulphuric acid is used for ferric sulfate preparation 
(coagulant). Sulphuric acid is a commodity and will be received in bulk containers of 
1 m3 at 93 % concentration. The product can be used as is and the dosage will be 
performed using a new dosing skid equipped with mechanical diaphragm metering 
pumps. The sulphuric acid dosing point is located in the maturation tank of the 
coagulant preparation system. 

• A caustic soda (NaOH) preparation and dosing system. The coagulant consumes 
alkalinity from the water. In the event that the water doesn’t contain enough alkalinity, 
an alkali source, such as sodium hydroxide, will need to be added. The sodium 
hydroxide will be received dry in 25 kg bags. The existing preparation and dosing 
systems from the Meadowbank site are reused. The NaOH dosing point is located 
upstream from the precipitation reactor. 

• An anionic polymer preparation and dosing system. The use of a flocculation agent is 
essential for a metal removal process. Polymer enables the attachment of the floc onto 
the microsand and as such is required in order to obtain good process performance. 
The polymer will be Hydrex 6105 or equivalent. It is a solid anionic polymer used to 
enhance flocculation and will be received in 25 kg bags. The existing Hydra-Pol 
automatic preparation system from the Meadowbank site is reused to prepare a 0.25 % 
solution. The automatic polymer preparation/dilution system is an automatically 
controlled batching unit capable of preparing polymers. For winter operation, the 
anionic polymer dosing system from the Meadowbank site is reused. For summer 
operation, a new dosing system with 3 dosing skids is used. The existing polymer 
preparation from the Meadowbank site is also reused for summer operation. The 
anionic polymer liquid solution injection points are located in the injection and 
maturation tanks of the two ACTIFLO’s. 



 
Page 4 of 4 

• A cationic polymer preparation and dosing system. Cationic polymer is required for 
the sludge dewatering step. A new Hydra-Pol automatic preparation system is used to 
prepare a 0.3-0.5 % solution. The water used for the polymer preparation needs to be 
filtered water with temperature between 10- 20 °C. The automatic polymer 
preparation/dilution system is an automatically controlled batching unit capable of 
preparing polymers. A new dosing system with 3 dosing skids is used.  The cationic 
polymer liquid solution injection points are located upstream from the two centrifuges. 

 



 
 
 

OPERATION AND MAINTENANCE MANUAL 
AMARUQ WTP – NUNAVUT 

VEOLIA PROJECT: 5000 218 009 

 
 
Veolia Water Technologies Canada Inc. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

2 – SAFETY 
 

2.1 – GENERAL RECOMMENDATIONS 
 
 
 



 



 
 
 

 

Document:   SS-MAN 007AV (IOM).docx        Page 1 of 14 
Veolia Water Technologies Canada Inc. 

SAFETY REFERENCE MANUAL 

 
SS-MAN 007AV (2018-05-25) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SAFETY 
VEOLIA WATER TECHNOLOGIES CANADA INC. 

  



 
 
 

 

Document:  SS-MAN 007AV (IOM).docx  Page 2 of 14 
Veolia Water Technologies Canada Inc. 

SAFETY REFERENCE MANUAL 
 

 
SS-MAN 007AV (2018-08-09) 

 
INDEX 

 
 
 

1 GENERAL ..................................................................................................................................... 3 
 

2 OPERATION AND MAINTENANCE MANUEL .............................................................................. 3 
 

3 PLANT SAFETY PROCEDURES .................................................................................................. 3 
 

4 UTILITY HAZARDS ....................................................................................................................... 4 
 

4.1 Steam ..................................................................................................................................................... 4 
4.2 Electrical ................................................................................................................................................ 5 
4.3 High Pressure Water ........................................................................................................................... 6 
4.4 Plant Air ................................................................................................................................................. 6 

 
5 EQUIPMENT HAZARDS ............................................................................................................... 6 

 
5.1 Rotating parts, hazardous areas and confined spaces ......................................................... 6 